MERCRUISER [OF.3L D-TROMIC
Serial Mbr Fange: OK.095775 AND UP )

¥ STARTER. EMGIMNE MOUNTS, AND FLYWHEEL HOUSING

Ref |Clazs|Part

Description

Qt Comment

| A

Footnote

2 88731 |MOUNT-Rubber 2
3 23 93322 | SPACER 2
4 252441 | COVER 1
5 853440 | PLATE -Cover 1
E 10 853421 | SCREW (M12» 50) 4
7 10 853443 SCREW M12 » 35) 2
g2 12 853233 WASHER 2
) 16 20E303/5TUD 2
10 12 20572 WASHER 2
1 84 E28264 6| CABLE-Ground 1
12 1 32219|WNUT 2
13 9534534 1 | MOUNT-Part 1
14 95347241 | MOUNT-Starboard 1
15 10 853448 | 5CREW/ [M12 % 30] B
16 3534334 1 |MOUNT-Engine 2
17 14 12657 'WASHER-Tab 2
18 1A 252434 NUT 2
13 50 805333 STARTER MOTOR 1

13 40024 8| LOCKWASHER 1
- 1 805734 NUT [M10) 1
20 10 853451 | SCREW 3
21 205634 | PICK-UP-M agnetic 1
22 1A 43252 |NUT 1
23 10 853442 | SCREW M3 x 16) 3




